liy

P
|
I




CTSS Final Report
December 2000

INDEX

CHAPTER S (only)

EXECUTIVE SUMMARY ......cciitttttinnnnnrimiccissssssssnssensecssssssssssssssssssssssssssssssssssssssssssssasssns
Introduction, Background and ObJeCtiVeS..........cccuvieeriiiieeriiiieeeriiieeeriieeeeeireeeeireeesenaeee s
Methods and Materials .........ccceeiieiiiiieiiie e
SHUAY RESUILS ...eeieiiiiee ettt e et e e et e e e et ee e esntbaeeesnsbaeeeenssaeeenes

* Screening Phase .......oooocviiiiiiiiie e ES-4

* Optimization Testing RESUILS.........ccvvvereiiiiiiiiiieeciieeccee e, ES-5

* Demonstration TESTINE........ccccvvireerviieeeiiieeesireeeesireeeeeirreeeseareeessraeessenees ES-6

* Standard of Comparison Additional Demonstration Phase Testing Results.... ES-7
[...]
accomplished by the use of a sequential design technique and the typical update of prior
covariances (i.e., assumed knowledge) before the design of each new segment. Unlike
conventional factorial design, the number of ‘Bayesian’-designed tests is not restricted.

Ch. 1, Page 6



Typically, the variances in a ‘Bayesian’ design are higher than those of a
fractional/factorial design test. On the other hand, no complete confounding of the
various factors exists in a ‘Bayesian’-designed test. Further details on the mathematical
basis of the ‘Bayesian’ approach are provided in APPENDIX 1.1.

The CTSS project was well suited to using ‘Bayesian’ testing design techniques due to
the significant amount of previous jar testing data available for input during model
development. The ‘Bayesian’ technique was used to assist the CTSS project team in
developing daily test conditions during the course of the field investigations. Actual
testing matrices developed showing daily conditions (e.g., chemical type, dosage rates,
clarifier overflow rate, etc.) are provided.

Ch. 1, Page 7



CHAPTER 1 - REFERENCES

Peter J. Ollos, “Effects of Drinking Water Biodegradability and Disinfectant Residual on
Bacterial Regrowth,” (Ph.D. Dissertation, Department of Civil Engineering, University of
Waterloo, Ontario, Canada, 1998).

Mixing in Coagulation and Flocculation, American Water Works Association Research
Foundation, Denver, Colorado. Edited by A. Amirtharajah, M.M. Clark, and
R.R. Trussell (1991).

Brown and Caldwell Consultants, “Evaluation of Alternative Treatment Technologies —
Evaluation Methods and Procedures,” Final Report under SFWMD Contract No. C-3051,
Amendment 1 (September 25, 1992).

Brown and Caldwell Consultants, “Phase I Evaluation of Alternative Treatment Technologies,”
Final Report under Contract No. C-3051, Amendment 2 (January 19, 1993).

Brown and Caldwell Consultants, “Phase II Evaluation of Alternative Treatment Technologies,”
Final Report under Contract No. C-3051, Amendment 4 (May 15, 1993).

PEER Consultants, P.C./Brown and Caldwell Consultants, “Desktop Evaluation of Alternative
Technologies,” Final Report under SFWMD Contract No. C-E008, Amendment 3
(August 1996).

Park M. Reilly, “A Bayesian Approach to Experimentation” (University of Waterloo, Ontario,
Canada, 1993).

Ch. 1, Page 8



5

7

CRA

LAKE

0

APPROXIMATE
SITE LOCATION

KEY MAP FLORIDA

OCEAN CANAL

NORTH CT-5S
TEST SITE

figure 1.1

Everglades Nutrient Removal Location Map

-
\
OKEECHOBEE S
o
N >,
| =
O ST BEACGH WATEID
CONTRAL DISTRICT /e
17(
C—43
i INDUSTRIAL ——— %
10mile Caras
57
SOUTH FLORIDA——m EAST SHORE %
CONSERVANCY DISTRICT WATER CONTROL
DISTRICT
H SHORE
AGE DISTRICT ENR
L=2W
Y /A AL
7055 CA 3
N
\S
>
(=]
C-139 BASIN <,
z F
=Y FTONAL
2 Ri
=
=
DEER FENCE CANAL 2
L
o)
HOLEY LAND N
< WILDLIFE &3
& MANAGEMENT
c-139 AREA
ANNEX
ROTENBERGER WCA 2A
BIG CYPRESS SEMINOLE WILDLIFE
INDIAN RESERVATION MANAGEMENT
AREA
WCA 2B
ARTHUR R MARSHALL
LOXAHATCHEE NATIONAL
WILDLIFE REFUGE
S—5A BASIN
MICCOSUKKE
INDIAN WCA 3A
RESERVATION

Ch. 1, Page 9




FIGURE 1.2
Schematic Diagram of CTSS Pilot Facility

E
[}
[}
[}
[}
[}
[}
[}
I

< r \T!‘ \1—59

A D e—— ; \\\\\\\ ' ,

N [ : Rapid

LT_I —— Gravity
Coagulation Tanks | Filter
(20 or 200 gallons) i Y 8" dia
Flocculation Flocculation Lamella Clarifier
\ \X Tank No 1 Tank No 2 6 sqft surface area e ——
200 gallons 200 gallons O
? (F Clearwell with
Canal Intake Y A 4 supernatant Filter Backwash
Pump
Coagulant Coagulant Aid
Day Tank (Polymer) supernatant supernatant
Day Tank ST f »
Alum Solids Iron Solids
Holding Tank  Holding Tank Solids Holding Pond
Note:  --- alternative flow path 5,000 gallons 5,000 gallons 2 x 25,000 gallons
O pump
O drive (motor)
4return to ENR

Ch. 1, Page 10



TABLE 1.1

CTSS Field Activities Chronological Sequence of Events

1. Event 2. Organization 3. Scope 4. Duration (1999) |
From: To:

TRT Meeting #1 Technical Review Team | General directions May 3 May 3

CTSS Preliminary Phase HSA Equipment setup, etc. May 17 June 2

CTSS Screening Phase HSA Assessment of filtration and dosages June 3 September 25

Jar Testing No. 1 HSA / Dr. Dolejs Pilot optimization June 22 June 25

Bench Scale Filtration University of Florida / Bench scale filtration with coated July 6 and July 6 and
HSA granular media September 8 September 8§

Bench Scale Filtration Syracuse University, NY / | Bench scale filtration with glass- July 7 July 21
HSA sand filter media

Vendor Testing Biochem Technologies Dolomitic lime fixed film bio- August 3 December 23

Inc. / HSA reactor pilot test
Jar Testing No. 2 Etus Inc. / HSA Jar testing of vendor supplied August 17 August 17
coagulant aids
Jar Testing No. 3 HSA / Dr. Dolejs Lake Okeechobee settling August 18 August 23
TRT Meeting #2 Technical Review Team | Screening review and optimization August 20 August 20
planning
Vendor Testing HSA / Rochem 2 gpm Ultrafiltration pilot test September 14 November 24
Environmental Inc.
Vendor Testing HSA / Zenon 10 gpm Microfiltration pilot test September 27 November 22
Environmental Inc.

Vendor Testing F.B. Leopold Company/ | Dissolved air flotation pilot test October 11 October 24
HSA

Vendor Testing HSA / Infilco DensaDeg high rate clarification and QOctober 11 December 12

Degremont Inc. thickening pilot test
CTSS Optimization Phase HSA Process optimization October 26 December 3
Vendor Testing Kriiger Inc. / HSA ACTIFLO (ballasted sand) process November 7 November 26

pilot test

Solids Leaching Study

HSA / SFWMD

Phosphorus release

November 11

December 17

Jar Testing No. 4

HSA / Dr. Dolejs

Lake Okeechobee discharges
settling

November 19

November 24

TRT Meeting #3 Conference Call Technical Review Team — Confirm November 18 November 18
demonstration conditions (2 hours)
Vendor Testing MicroMag Corporation / | CoMag process pilot test November 28 December 21
HSA
CTSS Demonstration Phase HSA Demonstration of process December 4 December 23
performance
Pilot Scale Filtration HSA Activated alumina filter media December 17 December 22

test

Ch. 1, Page 11




2.0 DESCRIPTION OF CHEMICAL TREATMENT PILOT
UNITS, METHODS AND MATERIALS

The CTSS treatment technology is a conventional chemically assisted sedimentation water
treatment process utilizing coagulation, flocculation, clarification, and rapid granular media
filtration process units.

2.1 PROCESS DESCRIPTION

As shown schematically in FIGURE 1.2, raw water enters the system in the coagulation
tank. Chemical coagulant and pH adjusting agents can be added into or prior to this tank
to destabilize suspended solids and colloidal matter. The dispersion of these process
chemicals could be achieved either by an inline static mixer or by a mechanical mixer

located in the coagulation tank.

There were two coagulant tanks of different volume available in the pilot units, in which
the hydraulic detention times were about 2 minutes and 20 minutes, respectively, at a
flow rate of 10 gallons per minute. The tanks could be utilized either in series or
singularly. Both tanks were equipped with mechanical mixers to enhance the dispersion
of the added process chemical(s).

The aggregation of flocs continues as water enters the flocculation process using two
tanks in series. The two identical flocculation tanks were equipped with variable speed
mechanical mixers. The relatively low energy input agitation of the pretreated water
provides ideal conditions for the formation of larger size aggregates. This process was
typically further augmented by the dosage of a coagulant aid (polymer) into either of the
flocculation cells. The hydraulic detention time in each flocculator tank is 20 minutes (at
a feed flow rate of 10 gpm).

The separation of fully formed flocs takes place in the downstream clarifier unit. The
6-square foot plan area clarifier is equipped with 28 inclined settling plates with a total
projected surface area of 28 ft. Each plate was one-foot deep by two-feet wide and
inclined 60 degrees from vertical. Clarifier surface loading rates were investigated in the
0.14 gpm/sq.ft. to 0.71 gpm/sq.ft. range of projected area. The clarified water exited the
unit through a collector trough or weir. By the discharge of calculated amount of
pretreated water from the clarifier influent, the clarifier surface loading rate and the

hydraulic detention time in the upstream treatment units could be maintained

Ch. 2, Page 12



independently. Underdrain residual solids from the clarifier were periodically discharged
to the residual solids holding tank/pond. A portion of the solids could be recycled to
either of the upstream tanks, if desired.

The final treatment process was rapid granular filtration achieved in eight inches diameter
filter columns. Several filter media were tested, including 1) anthracite, 2) expanded
shale, 3) sand, 4) granular activated carbon, and 5) polystyrene. Declining rate filtration
and constant-rate filtration operation modes were primarily tested. Hydraulic filter
loadings were investigated in the range of 4 gpm/sq.ft. to 10 gpm/sq.ft. In-ground steel
tanks stored water for filtrate use during filter backwashing. Both filtrate and air scour
was used for the periodic backwash of the filter columns.

FIGURES 2.1 through FIGURE 2.3 provide various photographs of the CTSS pilot
facility including pictures inside the treatment trailers showing the process tanks and
outside shots of the filter columns and the solids retention storage tanks.

There are essentially two sources of residuals in the treatment process, (1) clarifier solids
discharge and (2) filter backwash. These residual lines are connected to a collector
header, which discharges to either one of two holding tanks. The 2,500-gallon tanks are
used alternately to receive residuals depending on the type of coagulant in use (i.e.,

aluminum or iron salt).

2.1.1 Process Chemicals

The two primary functions of coagulant chemicals are particle destabilization and
strengthening of flocs to reduce floc breakup. The coagulant must form highly
insoluble compounds or be strongly adsorbed on particulate surfaces, thus
minimizing the concentration of soluble residuals that might pass through the

treatment plant.

Selection of the type and dose of coagulant depends on the characteristics of the
coagulant, the particles, and the water quality. Because of the complex nature of
coagulation, each coagulation problem must be solved empirically. Due to the
negative surface charge of most naturally occurring particles, the most effective
coagulants are compounds that have a positive charge of high valence. The two
principal inorganic coagulants used in water treatment are salts of aluminum and

ferric ions. Lime is also used for coagulation when high pH values are desired.

Ch. 2, Page 13



The CTSS pilot tests included the use of water treatment grade lime, ferric-
chloride, alum and Cytec anionic polymers A-1849 and A-130. The ferric-
sulfate used for the project was donated by KEMIRON and General Chemicals
provided the alum.

2.1.2 Coagulation, Flocculation

“Coagulation” is a process of chemically altering colloids so that they will be
able to approach each other and form larger particles. “Flocculation” is the
physical process of bringing the coagulant particles into contact to promote floc

formation.

Fine particles (usually less than 10 micron), do not settle out of suspension by
settling alone in an economical time frame, requiring the production of larger
size aggregates. The aggregation of particulate matter, which allows cost-
effective separation, is a two-step sequential process. In the initial step, the
interparticle forces responsible for the stability of the particulates are reduced or
eliminated by addition of suitable chemicals. Subsequently, particulate collisions

occur due to transport by molecular motion or mechanical mixing.
There are four basic mechanisms of destabilization:
Compression of the electrical double layer;

Electrostatic attraction;

Interparticle bridging; and

o e

Sweep floc or enmeshment.

Double Layer Compression. Increasing the ionic strength compresses the double
layer causing a decrease in its thickness. When the zeta potential is <+ 20 mV,
rapid coagulation is likely to occur.

Ch. 2, Page 14



Electrostatic Attraction. Many particulates in waters have surface charges
dependent on the solution pH and can exhibit both positive and negative surface
charges. The pH corresponding to a surface charge of zero is defined as the zero
point of charge (ZPC). Above, the ZPC the surface charge is negative; below, it
is positive.

Interparticle Bridging. Long chain polymers carrying negative charges can form
bridges between particulates, thus destabilizing the suspension.

Enmeshment (Sweep Floc). Some soluble cations such as aluminum, iron or
magnesium hydrolize and form an insoluble precipitate, thereby minimizing the
concentration of ions added to the water.

The three principal modes of particulate transport are:

1. ‘Brownian’ motion (perikinetic flocculation);
2. Differential movement due to fluid shear (orthokinetic flocculation); and

3. Differential movement from particulate sedimentation.

The ‘Brownian’ motion affects the movement of colloidal particles (5 nm to
1 pm) only.

Fluid flow in mechanically mixed flocculation system is rarely laminar. Under
turbulent flow conditions, the velocity gradient is not well defined and can vary
locally in the flocculation reactor. When flow conditions are turbulent, floc
breakup cannot be neglected. Small particles are sheared from larger aggregates
when the local shear stress exceeds the internal binding forces of the aggregate.
The principal mechanisms of aggregate or floc breakup are surface erosion.

The velocity of particles of similar densities settling in a water column is
proportional to the size squared. For suspensions containing a wide range of

particle size, differential sedimentation can be a significant transport mechanism.

2.1.3 Clarification

Sedimentation of aqueous suspensions can be accelerated by increasing particle
size or by decreasing the distance a particle must fall prior to removal. The first

Ch. 2, Page 15



is achieved by coagulation and flocculation prior to sedimentation. The second
can be achieved by making the settling distance of floc aggregates as small as
possible or practical. The design of shallow settling basins is limited by practical
aspects. The application of inclined parallel plates in either newly designed or
existing basins is an economical way of enhancing clarification efficiency. The
parallel plates reduce the vertical settling distance to a few inches and allow the
settled sludge to flow in a countercurrent direction from the suspension flow
passing upward through the plate. Thus, solids drop to the bottom of the clarifier

and are removed by conventional removal techniques.

The range of projected area overflow rates used during test was from 0.14 to
0.71 gallons per square feet per minute. Underdrain solids were pumped at a
regular basis to a residual solids storage tank. The underdrain pumping rate was
set at 0.6 gallons per minute during pilot unit operations.

2.1.4 Filtration

Filtration through granular media is a widely used phase separation process. The
type and physical characteristics of the media has an effect on filter operation and
performance, including 1) approach velocity, 2) headloss, 3) surface or depth
filtration, and 4) effluent water quality.

The two basic mechanisms of granular filtration are the transport and attachment
of solids. Under most conditions, transport is not rate limiting. Destabilization
of suspended particles is essential for the attachment process to occur.
Depending on filter design, particulate materials either accumulate on the surface
of the medium or are collected through its depth.

Optimum filter performance occurs when the time to reach a limiting headloss is
reached at the same moment that the effluent quality exceeds the specified
standards. Granular filters need backwashing before reaching any of the limiting
[...]
of 10 micrograms per liter, and 2) to obtain process design data for developing
full scale conceptual treatment systems.

After reviewing data obtained during the optimization phase, conditions for the
demonstration phase testing were selected with input from members of the CTSS
project team and from the technical review team members. TABLE 2.13 shows
the coded design matrix for the demonstration testing.

Demonstration testing was conducted during the time period December 4 through
December 23, 1999.

2.2.4 Residual Solids Management and Testing

Residual solids generated from the CTSS flocculation process were allowed to
concentrate via gravity settling in the clarifier underdrain chamber. During
clarifier operation, these underdrain solids were periodically pumped at an
average rate of 0.6 gallons per minute into the two 2500-gallon residual solids
storage facilities (one dedicated for alum residuals and the other for iron) located
adjacent to the treatment trailers. Solids were allowed to settle in these tanks
using a minimum hydraulic retention time of approximately two days and the
supernatant overflow was returned to the ENR. Long-term storage of additional
residual solids was also accomplished in two lined, in-ground basins each

possessing approximately 20,000-gallon capacity.

At the end of the CTSS demonstration phase, all of the solids were chemically
tested for the full suite of toxicity characteristics leaching procedure (TCLP)
organic and metal parameters and then portions were used for additional

residuals testing including:

Ch. 2, Page 23



* Dewatering testing by means of belt press, filter press and

centrifugation; and

» Land application trials at EAA sweet corn test plots.

Details of these land application trials and dewatering and testing results are
provided in Section 3 of this Report.

2.2.5 Vendor Technologies

Aside from the CTSS pilot facility, other technologies have been identified as
being potentially able to substantially reduce the Total P content of the EAA
surface waters. Throughout the course of the field testing trials lasting from June
to December of 1999, various vendor technologies were tested to determine their
phosphorus removal potential. Some of these trials were limited to HSA
personnel testing proprietary polymer mixes using the onsite jar testing apparatus
and submitting resulting water samples to the lab for assessment. Other vendors
were contracted to conduct pilot testing trials at the ENR North and South Test
Sites for periods of time. TABLE 2.14 provides a summary of all of the vendor
technologies that were testing during the CTSS field trials. TABLE 2.14 also
provides the size of the pilot facilities (if any) used and the dates testing
occurred. Details of vendor trials and associated results are provided in Section 4
of the report.

2.2.6 Additional Testing

During the CTSS field trials, testing of influent and effluent samples for low
level mercury and for biotoxicity testing was also completed.

SFWMD field personnel collected samples for the low level mercury analyses
during the CTSS Demonstration testing period. Analyses were performed for:

*  Total mercury;
* Filtered total mercury;
*  Total methyl mercury; and

» Filtered methyl mercury.

Ch. 2, Page 24



Biotoxicity and Algal Growth Potential (AGP) analyses were collected on
representative influent and effluent CTSS samples and analyzed by the FDEP
Laboratory in Tallahassee, Florida. During the latter phase of demonstration
testing, Hydrosphere Laboratory (located in Gainesville, Florida) served as an
overflow bioassay lab and also conducted a few of the biotoxicity tests as well.
Tests conducted include the following:

* Seven-day chronic estimator (screening) tests using the bannerfin shiner
(Cyprinella Leedsi) test;

* Seven-day chronic estimator (screening) tests using the water flea
(Ceriodaphnia Dubia) test; and

* A 96-hour growth test using the unicellular green alga (Selenastrum

Capricornutum) test.

Tests were performed following USEPA guidelines, but substituting C. Leedsi
for the fathead minnow, Pimephales Promelas (EPA/600/4-91/002). Algal
Growth Potential (AGP) tests were performed on the influent and were
conducted following USEPA guidelines (EPA/600/9-78-018).

Ch. 2, Page 25



FIGURE 2.1b - Laboratory Trailer Testing Equipment

Ch. 2, Page 26



FIGURE 2.2a - Residual Solids Storage

FIGURE 2.2b - Pilot Unit Treatment Trailer

Ch. 2, Page 27



FIGURE 2.3a - Treatment Trailer and Process Tanks

FIGURE 2.3b - Residuals Holding Ponds

Ch. 2, Page 28



raw water
from canal F F - Coagulator

A Tank

Flocculator

Coagulant

Legend:

FIGURE 2.4
Schematic Diagram of CTSS Pilot Facility Showing Various Sampling Locations

Cell1

Flocculator
Cell 2

Coagulant aid

composite sampling

grab sampling
flow metering

clarifier bypass

air scour filter backwash
—[3]

Clearwell i >

final effluent to canal

e
underdrain solids
ﬁ
filter backwash
ﬁ

2
. supernatant to

<l
-l

! receiving canal

—>| Holding Tank |—>| Holding Pond i >

Ch. 2, Page 29



TABLE 2.1
DESCRIPTION OF FILTERS USED DURING SCREENING TRIALS

| FILTER . FILTERMEDIA .
No. | Designation | Layer Type Depth ES* UC** dgo Description | Sphericity | Porosity
(inches) | (mm) ) (mm) s () (n)
1A LA mono Anthracite 77.5 1.5 1.6 2.4 ‘sharp’ 0.81 0.40
1B Swiss top Expanded 40 N/A N/A 2-3 ‘crushed’ 0.70 0.48
shale
bottom Sand 12 1.5 1.5 2.25 ‘spherical’ 1.00 0.38
1C Polystyrene mono Polystyrene 96 N/A N/A 2-3 ‘spherical’ 1.00 0.38
skskoskok
2A Humics top Anthracite 16 ' 2.0 1.5 3.0 ‘sharp’ 0.81 0.40
bottom Sand 31 1.5 1.5 2.25 ‘spherical’ 1.00 0.38
2B Wahnbach top GAC 15 N/A N/A 3-5 ‘angular’ 0.78 0.43
middle | Anthracite 47 1.5 1.6 2.4 ‘sharp’ 0.81 0.40
bottom Sand 20 0.8 1.6 1.28 ‘spherical’ 1.00 0.38
2C Shale mono Expanded 70 Y2 N/A N/A 2-3 ‘worn’ 0.94 0.39
shale
Notes: * effective size (dy) as reported by Metcalf & Eddy Ltd.
** uniformity coefficient (dgo/d ;o) as reported by Metcalf & Eddy Ltd.
ok as observed by CRA

ok okok

upflow filtration (all other reported filters are operated in downflow mode)

Ch. 2, Page 30



TABLE 2.2
FILTER BACKWASH PROCEDURES

Filter | Initial Water Step #1 Step #2 Step #3
No. Coverage
over Media | Air Scour | Duration | Air Scour | Filtrate Duration® | Air Scour | Filtrate Duration
Flow Rate Flow Rate Flow Rate Flow Rate Flow Rate
(inches) (scfm) (minutes) (scfm) (gpm) (minutes) (scfm) (gpm) (minutes)
1A 6 10 5 10 2 2 no air 22 gpm 10
scour
1B 6 10 5 10 2 2 0.2 22 gpm 10
1C** N/A N/A N/A N/A N/A N/A N/A N/A N/A
2A 6 10 5 10 2 2 0.2 22 gpm 10
2B 6 10 5 10 2 2 no air 22 gpm 10
scour
2C 6 10 5 10 2 2 0.4 22 gpm 10
Notes: * approximate time of rising water level to reach 12 inches (30 cm) below waste discharge line
** special filter backwash procedure applies

Ch. 2, Page 31




TABLE 2.3
Design Matrix — Screening Phase Trials
South Test Site (June 03, 1999 to September 25, 1999)

Operational Variables
Exp Days | Dosage Concentration of Treatment Chemicals Sludge Discharge Hydraulic Loading
#
TAL(SO.); | Fex(SO4); [ Ca(OH), | 'A~1849 | Wasted | Recycled | Clarifier* [ Filter |
(mg/L) (mg/L) (mg/L) (mg/L) (%) (%) (gpm/sq.ft.) | (gpm/sq.ft.)
as AL as Fe
S1 1-6 none none none none 2 none 0.43 4.9
S2 1-6 12 none none none 2 none 0.71 -
S3 7-15 12 none none 0.5 2 none 0.43 49
S4 7-15 none 35 50 none 2 none 0.43 49
S5 16-19 10 none none 0.5 2 none 0.43 6.0
S6 16-19 none 1.5 50 none 2 none 0.43 6.0
S7 20-27 10 none none 0.3 2 none 0.43 6.0
S8 20-27 none 10 none none 2 none 0.71 ** -
S9 28-30 10 none none none - - - 6.0
S10 28-30 none 10 none 0.3 2 none 0.28 -
S11 31-34 10 none none none - - - 49
S12 3235 10 none none 0.3 2 none 0.28 -
S13 31-34 none 10 none none - - - 49
S14 3335 none 10 none 0.3 2 none 0.28 -
S15 36-39 none 10 none none - - - 49
S16 36-39 10 none none 0.3 2 16 0.28 -
S17 36-39 10 none none none - - - 49
S18 36-39 none 10 none 0.3 1 16 0.28 -
S19 41-42 10 none none none - - - 49
S20 40-44 10 none none 0.3 2 33 0.14 -
S21 41-42 none 10 none none - - - 49
S22 40-44 none 10 none 0.3 2 33 0.14 -
S23 45-49 10 none none 0.1 2 33 0.14 49
S24 45-49 none 20 none 0.1 2 33 0.14 49
S25 50-56 10 none none 0.1 - - - 49
S26 51-56 none 20 none 0.1 - - - 49
S27 57-61 10 none none 0.1 2 none 0.43 49
S28 57-61 none 20 none 0.1 2 none 0.43 49
S29 62-64 10 none none 0.3 5 none 0.43 49
S30 65-67 none 20 none 0.3 5 none 0.43 49
S31 66-67 none none none none none none 0.43 49
Notes:

Tests 1, 3, and 4
Tests 5, 6,7, 9

by gradual opening of effluent va

Tests 11,13,15,17, 19, 21, 23,
24,25, 26, 27, 28, 29,

30, and 31

target hydraulic loading)

based on 28 f* projected lamella area
0.43 gpm/sq.ft. in days 23 to 26

North Test Site data

South Test Site

suction filtration (constant rate filtration provided by downstream pumping)
downstream controlled gravity filtration (constant rate followed by declining rate filtration provided

declining rate gravity filtration (constant valve setting, operation from 1.3Q to 0.6Q, where Q is the

Ch. 2, Page 32



TABLE 2.4
Filters and Filter Media Parameters for
Optimization and Demonstration Trials

_____________ Fitter ol FilterMedia ]
No. | Designation | Layer Type Depth ES* UC** | Description | Sphericity | Porosity
(inches) | (mm) ) i () (n)
North Test Site
1A GE top anthracite 24 2.0 1.4 ‘sharp’ 0.81 0.40
middle sand 31 1.1 1.4 ‘spherical’ 1.00 0.38
bottom gravel 4 N/A N/A ‘crushed’ 0.70 0.48
1B Swiss top expanded 43 2-3 N/A ‘crushed’ 0.70 0.48
shale
middle sand 12 1.5 1.4 ‘spherical’ 1.00 0.38
bottom gravel 4 N/A N/A ‘crushed’ 0.70 0.48
1C GE##** top anthracite 24 2.0 1.4 ‘sharp’ 0.81 0.40
middle sand 31 1.1 1.4 ‘spherical’ 1.00 0.38
bottom gravel 4 N/A N/A ‘crushed’ 0.70 0.48
South Test Site
2A Swiss top expanded 43 2-3 N/A ‘crushed’ 0.70 0.48
shale
middle sand 12 1.5 1.4 ‘spherical’ 1.00 0.38
bottom gravel 4 N/A N/A ‘crushed’ 0.70 0.48
2B Swisg*##* top expanded 43 2-3 N/A ‘crushed’ 0.70 0.48
shale
middle sand 12 1.5 1.4 ‘spherical’ 1.00 0.38
bottom gravel 4 N/A N/A ‘crushed’ 0.70 0.48
2C GE top anthracite 24 2.0 1.4 ‘sharp’ 0.81 0.40
middle sand 31 1.1 1.4 ‘spherical’ 1.00 0.38
bottom gravel 4 N/A N/A ‘crushed’ 0.70 0.48
Notes: * effective size (dy) as reported by Metcalf & Eddy Ltd.
** uniformity coefficient (dgo/d,y) as reported by Metcalf & Eddy Ltd.
oAk as observed by CRA
sk skok ok

N/A

filters were not used during demonstration
not available

Ch. 2, Page 33



Coded Design Matrix — Optimization Trials

TABLE 2.5

North Test Site - Segment #1 (October 26, 1999 to November 7, 1999)

Date Exp# | Variable
1999 Filter Hydraulic . Coagulation Clarifier Coagulant Coagulant Dosage Polymer
Media Filter Loading Volume Lil;l('ifi?lcgi* Type Concentration (A-130) Dosage
alum: Concentration
- alum - 10 mg/L as Al
- ‘Swiss’ - 49 gpm/sq.ft. | - 220 gallons | - 0.28 gpm/sq.ft. + ferr‘ic- +20 mg/L as Al -0.3 mg/L
+ ‘GE’ +9.8 gpny/sq.ft. | + 200 gallons | +0.43 gpmy/sq.ft. chloride ferric-chloride: 105 mglL
- 20 mg/L as Fe
+ 40 mg/L as Fe
October 26 MN1 - - + - - - +
(Tuesday) MN2 + - + - - - +
October 27 MN3 - + + + + + +
(Wednesday) MN4 + + + + + + +
October 28+ MN5 - + S - + + _
(Thursday) MN6 + + B - + + R
October 29 MN7 - + - - + + -
(Friday) MN8 + + - - + + R
November 1 MN9 - + - - + - +
(Monday) MNO + + - - + - +
November 2 MNI11 - + - - - + +
(Tuesday) MN12 + + - - - + +
November 3 MN13 - + + - - - -
(Wednesday) MN14 + + + - - - -
November 4 MN15 - - - - + + +
(Thursday) MNI16 + - - - + + +
November 5 MN17 - - + - - + -
(Friday) MN18 + - + - + -
November 6*** | MNI19 - - - - - + +
(Saturday) MN20 + - - - + 4
November 7*** MN21 - - - - + + 4
(Sunday) MN22 + - - - + + +
Notes: * 4.9 gpm/sq.fi. (1.7 gpm hydraulic filter loading)
** projected lamella area
ok 20 gallons
Ak A-1849 polyacrylamide
¢ lab duplicate
" filter duplicate
bt tests in addition to Bayesian designed trials
M model building or optimization trials
N North Test Site

Constant flocculation volume is 400 gallons
Even number tests will be conducted in duplicate using the Green Everglades (GE) filter media
Filter 1A4: ‘Green Everglades’; filter 1B: ‘Swiss’; filter 1C: ‘Green Everglades’

Ch. 2, Page 34



“

The “-“ and “+” signs designate the variable to be used in a given test. For instance, in Test in N1, the
was used; the “-* under hydraulic filter loading means that 4.9 gpm/sq.ft. was used.

under filter media means that the ‘Swiss’ filter

Ch. 2, Page 34



TABLE 2.6
Coded Design Matrix — Optimization Trials
South Test Site - Segment #1 (October 26, 1999 to November 7, 1999)

Date Exp # Variable
1999 Filter | ] Hydraulic | Coagulation | ¢ Clarifier | Coagulant | CoagulantDosage |  Polymer |
Media Ltﬂggg* Volume Lz:;if::;i « Type Concentration (A-130) Dosage
alum: Concentration
- 10 mg/L as Al
- ‘Swiss’ - 49 gpm/sq.fi. | - 220 gallons | - 0.28 gpm/sq.ft. - alum +20 rpg/L as‘Al -0.3 mg/L
+ ‘GE’ +9.8 gpmy/sq.ft. | + 200 gallons | +0.43 gpmy/sq.ft. + ferrllc- ferric-chloride: +0.5 mg/L
chloride - 20 mg/L as Fe
+ 40 mg/L as Fe
October 26 MS1 - - + - - - +
(Tuesday) MS2 + - + - - - +
October 27 MS3 - + + + + + +
(Wednesday) MS4 + + + + + + +
October 28*** MS5 - + Sk - + + _
(Thursday) MS6 + + e - + + R
October 29 MS7 - + - - + + -
(Friday) MSS8 + + - - + + _
November 1 MS9 - + - - + - +
(Monday) MS10 + + - - + - +
November 2 MSI11 - + - - - + +
(Tuesday) MS12 + + - - - + +
November 3 MS13 - + + - - - -
(Wednesday) MS14 + + + - - - -
November 4 MS15 - - - - + + +
(Thursday) MS16 + - - - + + +
November 5 MS17 - - + - - + -
(Friday) MS18 + - + - - + -
November 6*** MS19 - - - - - + sk
(Saturday) MS20 + - - - - + peknk
November 7*** MS21 - - - - + + sk
(Sunday) MS22 + - - - + + pReknk
Notes: * 4.9 gpm/sq.fi. (1.7 gpm hydraulic filter loading)
** projected lamella area
ok 20 gallons
HoHdK A-1849 polyacrylamide
¢ lab duplicate
* filter duplicate
bt tests in addition to ‘Bayesian’ designed trials
M model building or optimization trials
S South Test Site

Constant flocculation volume is 400 gallons
Uneven number tests will be conducted in duplicate using the ‘Swiss’ filter media
Filter 2A4: “Swiss’; filter 2B: ‘Swiss’; filter 2C: ‘Green Everglades’

Ch. 2, Page 35



TABLE 2.7
Coded Design Matrix — Optimization Trials
North Test Site - Segment #2 (November 8, 1999 to November 15, 1999)

Date Exp # Variable
1999 ~Filter | Hydraulic | Coagulation | Clarifier Surface | Coagulant | Coagulant Dosage | Polymer
Media L(Eggg . Volume Loading** Type Concentration (A-130) Dosage
alum: Concentration
- 10 mg/L as Al
- ‘Swiss’ - 4.9 gpm/sq.ft. - 220 gallons - 0.28 gpm/sq.ft. - alum +20 rpg/L as‘Al -0.3 mg/L
+ ‘GE’ + 9.8 gpn/sq.ft. + 200 gallons +0.43 gpm/sq.ft. + ferrllc- ferric-chloride: +0.5 mg/L
chloride - 20 mg/L as Fe
+ 40 mg/L as Fe
November 8 MN23 - + + - - + +
(Monday) MN24 + + + - - + +
November 9 MN25 - + + - - - +
(Tuesday) MN26 + + + - - - +
November 10 MN27 - + + + + - +
(Wednesday) MN28 + + + + + - +
November 11+ MN29 - + + + + LR -
(Thursday) MN30 + + + + + e _
November 12 MN31 - - + + + + +
(Friday) MN32 + - + + + + +
November 13 MN33 - - + - + - -
(Saturday) MN34 + - + - + - -
November 14 MN35 - + - + - + +
(Sunday) MN36 + + + - + +
November 15 MN37 - - - - + + -
(Monday) MN38 + - - - + +
Notes: * 4.9 gpm/sq.fi. (1.7 gpm hydraulic filter loading)
** projected lamella area
ok 100 mg/L as Fe
¢ lab duplicate
* filter duplicate
bt test(s), in addition to ‘Bayesian’ designed trials
M model building or optimization trials
N North Test Site

Constant flocculation volume is 400 gallons
Even number tests will be conducted in duplicate using the Green Everglades (GE) filter media
Filter 1A4: ‘Green Everglades’; filter 1B: ‘Swiss’; filter 1C: ‘Green Everglades’

Ch. 2, Page 36



TABLE 2.8

Coded Design Matrix — Optimization Trials
South Test Site - Segment #2 (November 8, 1999 to November 15, 1999)

Date Exp # Variable
1999 ~Filter | Hydraulic | Coagulation | Clarifier Surface | Coagulant | Coagulant | | Polymer
Media L(Eggg* Volume Loading** Type Dosage (A-130) Dosage
Concentration Concentration
- ‘Swiss’ - 4.9 gpm/sq.ft. - 220 gallons - 0.28 gpn/sq.ft. - alum alum:
[...]
PARAMETERS REFERENCE (mg/L) (mg/L) (mg/L) (mg/L)
Metals (mg/L):
Arsenic 6010 5.0 <0.04 <0.04 0.04
Barium 6010 100.0 0.75* 0.30 0.3
Cadmium 6010 1.0 <0.009 <0.009 0.009
Chromium 6010 5.0 <0.032 <0.032 0.032
Lead 6010 5.0 <0.050 <0.050 0.05
Mercury 245.1 0.2 <0.001 <0.001 0.001
Selenium 6010 1.0 <0.035 <0.035 0.035
Silver 6010 5.0 <0.010 <0.010 0.01
Volatiles (mg/L):
Benzene 8260 0.5 <0.0002 <0.0002 0.0002
Carbon tetrachloride 8260 0.5 <0.0002 <0.0002 0.0002
Chlorobenzene 8260 100.0 <0.0002 <0.0002 0.0002
Chloroform 8260 6.0 <0.0002 <0.0002 0.0002
1,2-Dichloroethane 8260 0.5 <0.0002 <0.0002 0.0002
1,1-Dichloroethylene 8260 0.7 <0.0002 <0.0002 0.0002
Methyl ethyl ketone 8260 200.0
Tetrachloroethylene 8260 0.7
Trichloroethylene 8260 0.5 <0.0002 <0.0002 0.0002
Vinyl chloride 8260 0.2 <0.0005 <0.0005 0.0005
Semivolatiles (mg/L):
0-Cresol 625/8270 mod. 200.00 <0.0025 <0.0027 0.0025, 0.0027**
m, p-Cresols 625/8270 mod. 200.00 <0.0025 <0.0027 0.0025, 0.0027**
1,4-Dichlorobenzene 625/8270 mod. 7.5 <0.0012 <0.0013 0.0012, 0.0013**
2,4-Dinitrotoluene 625/8270 mod. 0.13 <0.0012 <0.0013 0.0012, 0.0013**
Hexachlorobenzene 625/8270 mod. 0.130 <0.0012 <0.0013 0.0012, 0.0013**
Hexachlorobutadiene 625/8270 mod. 0.5 <0.0037 <0.004 0.0037, 0.004**
Hexachloroethane 625/8270 mod. 3.0 <0.0037 <0.004 0.0037, 0.004**
Nitrobenzene 625/8270 mod. 2.0 <0.0025 <0.0027 0.0025, 0.0027**
Pentachlorophenol 625/8270 mod. 100.0 <0.0037 <0.004 0.0037, 0.004**
Pyridine 625/8270 mod. 5.0 <0.0049 <0.0053 0.0049, 0.0053**
2,4,5-Trichlorophenol 625/8270 mod. 400.0 <0.0012 <0.0013 0.0012, 0.0013**
2,4,6-Trichlorophenol 625/8270 mod. 2.0 <0.0012 <0.0013 0.0012, 0.0013**
Pesticides (mg/L):
Chlordane 8080 0.030 <0.0002 <0.0002 0.0002
Lindane 8080 0.4 <0.00001 <0.00001 0.00001
Methoxychlor 8080 10.0 <0.00005 <0.00005 0.00005
Toxaphene 8080 0.5 <0.00075 <0.00075 0.00075
Endrin 8080 0.02 <0.00005 <0.00005 0.00005
Heptachlor 8080 0.008 <0.00002 <0.00002 0.00002
Herbicides (mg/L):
2,4-D 1311 10.0 <0.002 <0.002 0.002
2,4,5-TP (Silvex) 1311 1.0 <0.002 <0.002 0.002

Notes: * Reported value is between the laboratory method detection limit and the laboratory practical quantitation limit.

** Different laboratory reporting limits - first listed limit is for *N.Sludge-Fe" and the second *'S.Sludge-Al".

Ch. 3, Page 115



TABLE 3.19
AVERAGE OF BACKWASH SOLIDS RESULTS

PARAMETER Post-BMP Post-STA
(/L) unless otherwise noted Dete,\gteit;,r?dumit ENR Influent ENR Effluent

F1A F1B F2A F2C
Total Phosphorus 0.004 0.18 0.20 0.09 0.04
Soluble Reactive Phosphorus 0.002 0.01 0.01 0.01 0.01
Total Dissolved Phosphorus 0.004 0.02 0.01 0.02 0.02
Total Suspended Solids 0.50 107 98 319 87
Total Organic Carbon 2.75 16 16 40 28
Alkalinity 1.0 67 68 175 132

Total Dissolved Solids 0.50 333 323 584 612
Sulfate 0.20 38 38 125 167

Reactive Silica (mg SiO2/L) 0.30 10 10 11 10
Chloride 0.20 121 124 147 150
Aluminum 0.05 0.84 0.91 22 18

Iron 0.01 34 26 1.9 1.0

Calcium 0.10 49 50 75 72
Magnesium 0.012 13 14 21 21
Potassium 0.01 5.0 5.1 8.5 8.3

Sodium 0.30 44 45 104 104

TKN 0.06 2.0 1.7 2.6 1.8
Nitrate/Nitrite (mg N/L) 0.004 0.37 0.39 0.06 0.06
Ammonia 0.01 0.08 0.08 0.04 0.03

Ch. 3, Page 116



4.0

VENDOR TECHNOLOGIES

Vendor technologies tested during CTSS field activities included the following:

e Kiriiger, Inc. (pilot unit shown in FIGURE 4.1)

* Infilco Degremont, Inc. (pilot unit shown in FIGURE 4.2)

* ROCHEM Environmental, Inc. (pilot unit shown in FIGURE 4.3)
* F.B. Leopold Company (see FIGURE 4.4 for pilot unit view)

*  Micromag Corporation (see FIGURE 4.5)

*  Biochem Technologies, Inc.

e ZENON Environmental, Inc.

e Syracuse University / HSA Engineers & Scientists

*  University of Florida

e ETUS Inc. / HSA Engineers & Scientists

A review of the vendor testing conducted during the CTSS field activities is provided
below. Vendor-supplied summary reports that provide additional detail on specific
processes and scientific investigation design details are provided in APPENDIX 6.

4.1 ACTIFLO PROCESS (Kriiger Inc.)

The ACTIFLO process is a compact, conventional-type water treatment process that
utilizes microsand as a seed for floc formation. The microsand provides surface area that
enhances flocculation and acts as a ballast or weight, which enhances settling. This

allows clarifier design with high overflow rates (or short detention times).

4.1.1 Process Description

Raw water enters the ACTIFLO system in the first coagulation tank. Here,
chemical coagulant is added to destabilize suspended solids and colloidal matter
in the influent stream. The intensive mixing provided in this step of the process
serves to thoroughly disperse the coagulant into the raw water. Hydraulic
detention time in the coagulation tank is around two minutes.

The coagulated water passes into the second (injection) tank where coagulant aid
(polymer) and microsand are added to initiate floc formation. This serves as a
‘seed’ for floc formation and development in the next process step. Hydraulic

detention time in the injection tank is around two minutes.

Ch. 4, Page 117



The aggregation of flocs continues as water passes through the underflow
passage from the injection tank into the flocculation (maturation) tank. In the
flocculation tank, a relatively small energy input agitation provides ideal
conditions for the formation of polymer bridges between microsand and the
destabilized suspended solids. The process is further augmented by the large
specific surface area of the microsand provides an enhanced opportunity for
polymer bridging and enmeshment of floc particles. Hydraulic detention time in
the flocculation tank is around six minutes.

The fully formed ballasted flocs leave the flocculation tank and enter the settling
tank. Here, laminar upflow through the tube settlers equipped settling zone
provides effective removal of the flocs. Clarified water exits the ACTIFLO
system via a series of collection troughs or weirs.

The ballasted floc-sand-sludge mixture is collected at the bottom of the settling
tank. The sand-sludge mixture is then pumped to the hydrocyclone for
separation. Energy from pumping is effectively converted to centrifugal forces
within the body of the hydrocyclone causing chemical sludge to be separated
from the higher density microsand. @ Once separated, the microsand is
concentrated and discharged from the bottom of the hydrocyclone and re-injected
into the ACTIFLO process for re-use. The lighter density sludge is discharged
out of the top of the hydrocyclone and sent for thickening in holding ponds. Both
the pond supernatant and the treated water are discharged into the receiving

stream, which is the canal.

4.1.2 Scientific Investigation Protocol

There are numerous factors that have a significant or potentially significant
impact on the reduction of phosphorus. In such cases one of the main objectives
of a scientific investigation design is to screen the large number of potential
variables and select the most important ones for detailed analysis. From among
the potentially important operational, environmental, and water quality variables,

six system variables were selected for detailed analysis. These variables are:
e coagulant type;

* coagulant dosage concentration;

* polymer type;

Ch. 4, Page 118



polymer dosage concentration;
pH; and,
hydraulic loading.

Kriiger Inc. developed a one-variable-at-a-time type of testing approach to

investigate the effect of the change of individual system variables on the

response. Besides the primary system response of Total P concentration, total

dissolved phosphorus (TDP), turbidity, and apparent color were also analyzed.

4.1.3 Summary of Investigation Results

The major conclusions of Kriiger’s conducted pilot study are summarized below:

1)

2)

3)

4)

5)

6)

From among the investigated cationic polymers, CIBA LT22S appeared
to support most effectively the removal of Total P in the chemically
assisted sedimentation process. Optimum dosage concentration range
was found to be 0.6 mg/L to 0.8 mg/L.1.

Testing results suggested that the removal efficiency of Total P was pH
dependent. While low removal efficiencies were typically observed at
naturally occurring marginally basic pH levels (7.2 to 7.6), higher
Total P removals were obtained in the acidic pH range of 4.2 to 5.7.

Under the conditions tested, the Total P removal efficiency of the two

tested coagulants, alum and ferric-chloride, were similar.

Testing results suggested that under the conditions tested 10 mg/L to
12.5 mg/L ferric-chloride (as Fe) dosage concentration was required to
reduce Total P concentrations below the threshold level of 10 pg/L at the
south test site. At the North Test Site, 17 mg/L to 21 mg/L ferric-

chloride (as Fe) dosage concentration was necessary for similar results.

Completed testing results suggested that 75 mg/L to 80 mg/L. alum (as
Al) dosage concentration was required for highest Total P removal
efficiency at the south test site. Results with the coagulant alum are not
available at the North Test Site.

In the investigated range of 25 gpm/sq.ft. to 33 gpm/sq.ft., the sensitivity
of hydraulic unit loading was higher at North Test Site.

Ch. 4, Page 119



7) The reduction of Total P and the reduction of color show little
correlation.
8) Optimum operating conditions at both test sites are tabulated below:
Test Coagulant Coagulant | Rise Rate Polymer pH Average Total P
Site Type Dosage LT228 ________Concentration (g/L) |
(mg/L) (gpm/sq.ft.) (mg/L) (-) Influent | Effluent
South Ferric- 10-12.5| 25-33 0.80 42-44 16 5
Chloride
South Alum 75 - 80 25 0.80 53-5.7 23 8
North Ferric- 17 -21 25-30 0.80 4.2 156 8
Chloride
4.1.4 Conclusions and Recommendation

Completed test results suggest that the ACTIFLO process can reduce the Total P
concentration below the threshold limit of 10 pg/L. However, since these
results could not be achieved without adding sulfuric acid and lowering
the pH to the 4 to 5 range, the process would not be the first selected
option if others could be identified that operate in the more native pH
range of the EAA surface waters.

4.2 DENSADEG HIGH-RATE CLARIFIER AND THICKENER

(Infilco Degremont, Inc.)

4.2.1 Process Description

The DensaDeg treatment technology is a compact solids contact clarification
process.

The DensaDeg clarifier incorporates three integral process zones: 1) reactor
zone, 2) presettling/thickening zone, and 3) clarification zone. In the reactor
zone, influent water is combined with reactants and preformed solids that have
been recirculated from a downstream, presettling/thickening zone. As they flow
upwards in a draft tube, the raw water, reactants, and thickener solids are mixed
by a turbine. Existing the draft tube, the flocculated mixture, or slurry, moves
downwards. Near the bottom of the reactor, a portion of the slurry re-enters the
draft tube.

density.

This process of internal recirculation produces the optimum slurry

Ch. 4, Page 120




Located near the bottom of the reactor is a baffled opening that allows the slurry
to exit the presettling/thickener zone of the reactor. As the slurry moves
downward through the presettling zone, to a point near the bottom of the vessel,
it is forced to make a 180 degree turn beneath a baffle. Due to the density of the
solids within the slurry, nearly all are deposited on the bottom of the vessel.
Aided by a slow moving rake, which facilitate the release of entrained water, the
deposited solids continue to thicken. The thickened sludge is periodically blown
down from the bottom of the thickener and introduced by gravity to the holding
pond. The supernatant flows upward. Lamella tubes, through which all the
supernatant must pass, provide for high rate removal of the remaining solids. A
series of weir troughs, located above the tubes, collect the clarified effluent.

The pilot plant is rated for 75 gpm to 100 gpm throughput, which allows up to
10 gpm/sq.ft. surface loading in the tube settler.

4.2.2 Scientific Investigation Protocol

Infilco Degremont Inc. (IDI) tested their DensaDeg high-rate clarification and
thickener unit at the North Test Site. The pilot scale testing program was
conducted in two segments from October 11, 1999 to November 10, 1999, and
from November 28, 1999 to December 12, 1999, respectively. In order to assess
optimum conditions for the pilot testing, IDI conducted jar testing of the actual
raw water source on October 13 and 14, 1999.

4.2.3 Summary of Investigation Results

* Jar Testing

The purpose of the jar testing program was to assess the
effectiveness of different process chemicals on Total P removal. The
investigated coagulants were 1) ferric-sulphate (Fe,(SOy);), and
2) ferric-chloride (FeCls) and alum (AL(SO4);). The results clearly
suggested that the efficiency of phosphorus removal versus
coagulant dosage follows the order: FeCl; >Al(SOy4); >Fex(SOy)s.
The relative removals of total organic carbon (TOC) and color
followed this same trend in almost identical ratios to phosphorus
removal. Based on the completed jar test results, IDI recommended

Ch. 4, Page 121



the use of the two best performing coagulants, FeCl; and Al,(SOy);
for the later phase of the pilot scale test.

Pilot Scale Testing — Phase #1

A 2° factorial design was the basis of testing in the first segment of
the pilot scale study. The three variables were 1) coagulant type,
2) coagulant dosage concentration, and 3) hydraulic unit loading.
Each of these variables was investigated at two design levels. These
‘levels’ were alum and ferric-sulphate for the qualitative variable.
Investigated dosage concentrations were 10 mg/L and 20 mg/L for
alum, and 20 mg/L and 40 mg/L for ferric-sulphate. The two tested
hydraulic loadings were 50 gpm and 100 gpm, respectively.

Besides the primary system response of Total P concentration, TDP,
soluble reactive phosphorus (SRP), and total suspended solids (TSS)
were also monitored. The response parameters were typically
evaluated for 1) raw water, 2) clarifier effluent, and 3) the filtrate.

The results of the first segment of the pilot study suggest a varying
performance of the IDI supplied treatment package, which contained
the DensaDeg high-rate clarifier and a granular media filter column.
In terms of overall Total P removal, the removal efficiency varied
from 65 percent to 92 percent. Similar removal efficiency ranges for
SRP and TDP were 86 percent to 98 percent, and 73 percent to
91 percent, respectively. TSS removal efficiency showed a wide
range of variation. The reported data suggests that the DensaDeg
treatment unit removed the investigated constituents with a relatively
high efficiency. On the other hand, filtration performance was poor.

Pilot Scale Testing — Phase #2
The second phase of the investigation was designed and conducted
by IDI personnel. IDI prepared and submitted a report on the
findings as summarized below:

From among the important or potentially important system

variables, IDI has investigated the effect of 1) coagulant

dosage concentration, 2) polymer dosage concentration, and

Ch. 4, Page 122



4.3

3) hydraulic unit loading. The sole system response was the
total concentration of phosphorus in the final unit effluent.
While the applied coagulant was ferric-chloride, the type of
polymer was not identified in the report. The variables were
tested at multiple levels. Hydraulic loading was investigated
from 50 gpm to 125 gpm in 25 gpm increments. FeCl;
dosage concentration was tested at 116 mg/L, 125 mg/L, and
140 mg/L. The polymer dosage concentration was designed
at two levels: 0.5 mg/L and 1.0 mg/L, respectively.

Reported research results suggested a relatively good performance of
the DensaDeg treatment unit. The average raw water Total P
concentration of 165 pg/L (during the study period) could be reduced
to 4 pg/L 75 percent of the time. Essentially, any combination of
system variable setting provided satisfactory results. Since Total P
removal efficiency was 97 percent, even at the highest tested
hydraulic loading of 140 gpm, the overall optimum performance of